
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2016 

The Effect of Recycled Backwash Water Operations on Fouling in The Effect of Recycled Backwash Water Operations on Fouling in 

a Coagulation-Ultrafiltration Process and Impact of Preozonation a Coagulation-Ultrafiltration Process and Impact of Preozonation 

on Membrane Productivity on Membrane Productivity 

Paul Biscardi 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Doctoral Dissertation (Open Access) is brought to you for free and open access by STARS. It has been accepted 
[...]
Huang, H., Young, T.A. and Jacangelo, J.G. (2008) Unified Membrane Fouling Index for 

Low Pressure Membrane Filtration of Natural Waters: Principles and Methodology. 

Environmental Science & Technology 42(3), 714-720. 

Jacangelo, J.G., Adham, S.S. and Laîné, J.-M. (1995) Mechanism of Cryptosporidium, 

Giardia, and MS2 virus removal by MF and UF. Journal (American Water Works 

Association) 87(9), 107-121. 



8 

Jacangelo, J.G., Aieta, E.M., Carns, K.E., Cummings, E.W. and Mallevialle, J. (1989) 

Assessing Hollow-Fiber Ultrafiltration for Participate Removal. Journal (American 

Water Works Association) 81(11), 68-75. 

Jacangelo, J.G., Rhodes Trussell, R. and Watson, M. (1997) Role of membrane technology 

in drinking water treatment in the United States. Desalination 113(2–3), 119-127. 

Jenkins, M.W., Lund, J.R. and Howitt, R.E. (2003) Using economic loss functions to value 

urban water scarcity in California. Journal (American Water Works Association) 

95(2), 58-70. 

Jermann, D., Pronk, W., Meylan, S. and Boller, M. (2007) Interplay of different NOM 

fouling mechanisms during ultrafiltration for drinking water production. Water 

Research 41(8), 1713-1722. 

Lee, W., Lee, H.-W., Choi, J.-S. and Oh, H.J. (2013) Effects of transmembrane pressure 

and ozonation on the reduction of ceramic membrane fouling during water 

reclamation. Desalination and Water Treatment 52(4-6), 612-617. 

Lehman, S.G. and Liu, L. (2009) Application of ceramic membranes with pre-ozonation 

for treatment of secondary wastewater effluent. Water Research 43(7), 2020-2028. 

Nguyen, A.H., Tobiason, J.E. and Howe, K.J. (2011) Fouling indices for low pressure 

hollow fiber membrane performance assessment. Water Research 45(8), 2627-

2637. 

Sartor, M., Schlichter, B., Gatjal, H. and Mavrov, V. (2008) Demonstration of a new hybrid 

process for the decentralised drinking and service water production from surface 

water in Thailand. Desalination 222(1–3), 528-540. 



9 

Schneider, O.D. and Tobiason, J.E. (2000) Preozonation effects on coagulation. Journal 

(American Water Works Association) 92(10), 74-87. 

Singer, P.C., Arlotta, C., Snider-Sajdak, N. and Miltner, R. (2003) Effectiveness of Pre- 

and Intermediate Ozonation on the Enhanced Coagulation of Disinfection By-

product Precursors in Drinking Water. Ozone: Science & Engineering 25(6), 453-

471. 

Susanto, H. (2007) Fouling study in ultrafiltration-mechanism and control via membrane 

surface modification, Universität Duisburg-Essen, Fakultät für Chemie» 

Technische Chemie. 

Tobiason, J.E., Edzwald, J.K., Levesque, B.R., Kaminski, G.K., Dunn, H.J. and Galant, 

P.B. (2003) Full-scale assessment of waste filter backwash recycle. Journal 

(American Water Works Association) 95(7), 80-93. 

Van Geluwe, S., Braeken, L. and Van der Bruggen, B. (2011) Ozone oxidation for the 

alleviation of membrane fouling by natural organic matter: A review. Water 

Research 45(12), 3551-3570. 

Zularisam, A.W., Ismail, A.F. and Salim, R. (2006) Behaviours of natural organic matter 

in membrane filtration for surface water treatment — a review. Desalination 194(1–

3), 211-231. 

 



 

10 

CHAPTER 2: USE OF FOULING INDICES TO DESCRIBE THE 

LONG-TERM PRODUCTIVITY OF A PILOT-SCALE 

ULTRAFILTRATION MEMBRANE PROCESS 

Abstract 

Fouling indices were determined to distinguish and quantify fouling behavior during a 

long-term pilot test of an ultrafiltration membrane used for surface water treatment. Pilot 

testing took place over the course of one year and included approximately 5,900 filtration 

runtime hours. The results demonstrated that hydraulically irreversible fouling experienced 

during pilot testing increased with runtime as expected. However, chemically irreversible 

fouling did not consistently increase, but rather was impacted by changes in pretreatment 

configuration. Process performance was improved when utilizing a pilot-scale clarifier 

without backwash recycle compared to a full-scale clarifier that included a backwash 

recycle. Additionally, it was shown that CIFI poorly correlated with feed turbidity, raw 

water turbidity, and raw water TOC (R2 < 0.70) suggesting that these surrogate measures 

of water quality were insufficient pretreatment performance indicators. This research also 

demonstrated the usefulness of fouling indices as an analysis tool for long-term pilot data 

collected during conventional surface water treatment.  



11 

Introduction 

Membrane filtration is an established treatment process used in the production of safe 

drinking water around the world. Ultrafiltration (UF) membrane processes have proven 

capabilities to reject turbidity and suspended solids. With proper pretreatment such as 

coagulation-flocculation-sedimentation (CFS), UF membranes are also able to remove 

viruses, bacteria, and pathogens. The adoption of UF membrane processes for drinking 

water treatment has increased over the last decade in response to new regulations and the 

depletion of fresh drinking water supplies due to over mining and drought. However, 

fouling, which results in a loss of membrane permeability, is considered a barrier to the 

universal application of membrane processes in the water treatment industry and fouling 

control is a major focus of water treatment research (Gao et al. 2011). Membrane fouling 

occurs during filtration as constituents accumulate on or adsorb to the surface of the 

membrane. Fouling, which results in a loss of membrane permeability (Jacangelo et al. 

1989) is often considered the largest barrier to membrane adoption in the water treatment 

industry. 

Typically, full-scale low-pressure membrane processes are operated in a constant flux 

mode. In this configuration, the transmembrane pressure (TMP) increases during the 

filtration sequence as a result of fouling. After a set amount of time, the filtration sequence 

ends and a hydraulic backwash is conducted before the membrane enters the next filtration 

sequence. The majority of the fouling experienced during a filtration sequence is reversed 

by this subsequent hydraulic backwash. Permeability loss that persists into the next 



12 

filtration sequence is referred to as hydraulically irreversible fouling. After several 

filtration sequences a chemically enhanced backwash (CEB) is executed to restore 

permeability lost due to hydraulically irreversible fouling. CEBs consist of a chemical soak 

in combination with a hydraulic backwash. A CEB cycle consists of several filtration 

sequences culminating in a CEB. Permeability loss across CEB cycles and within a given 

period of continuous operation at a constant flux, is referred to as chemically irreversible 

fouling.  

There are numerous examples of previous research that emphasizes the importance of 

distinguishing between the reversible and irreversible components of fouling (Chang et al. 

2015, Haberkamp et al. 2011, Jermann et al. 2007, Kimura et al. 2008, Kimura et al. 2014, 

Nguyen et al. 2011, Peiris et al. 2013, Yamamura et al. 2014). Recently, Boyd and 

Duranceau (2013) proposed a novel technique for UF process data structuring and analysis 

referred to as the “TMP balance approach”. The TMP balance involves chronologically 

organizing temperature-corrected TMP data in terms of sequence, cycle, period, and flux 

case. TMP data is corrected for temperature and is adjusted to account for intrinsic unfouled 

membrane pressure loss. To identify hydraulically and chemically irreversible fouling, this 

approach suggests analysis of post-backwash and post-CEB TMP balance data. There has 

also been considerable work published on fouling indices that are compatible with process 

data from ultrafiltration systems (Huang et al. 2008, Nguyen et al. 2011). Fouling indices, 

such as those proposed by Nguyen et al. (2011), are often based on the resistance-in-series 

model and distinguish between hydraulically irreversible and chemically irreversible 

fouling. However, the application of fouling indices in published literature, is mostly 



13 

limited to short term fouling over the course of several days or weeks (Xu and Narbaitz , 

Zupančič et al. 2014) rather than for long-term fouling trends that span over months of 

operation. The purpose of this work was to study long-term UF fouling trends using fouling 

indices during a pilot study for the treatment of a highly fouling surface water. 

Background on the Mission San Jose Water Treatment Plant 

The pilot study was conducted at the Mission San Jose Water Treatment Plant (MSJWTP) 

in Fremont, CA. MSJWTP was originally constructed as a conventional surface water 

treatment plant in 1975 with a capacity of 7.8 million gallons per day (MGD). The original 

plant used solid-contact clarification and traditional media filtration. In 2007, in 

anticipation of more stringent water quality regulations, the media filters were replaced 

with UF polysulfone membranes. The upgraded plant was designed for an average 

production of 8 MGD with a peak capacity of 10 MGD. Independently, the UF membrane 

component of the plant was designed to be capable of a maximum capacity of 12.5 MGD 

with one skid offline in a backwash. This configuration included recycling of membrane 

backwash water (MBWW) from the ultrafiltration membranes to the head of the plant. This 

recycle component could represent as much as 10% of the feed flow into the full-scale 

clarifier. However, the recycle flow was variable depending on the operational conditions 

of the plant. After blending with the recycle component, the water was dosed with chlorine, 

ammonia, and ferric chloride coagulant. The free chlorine was required to meet virus log 

inactivation credit. Ammonia was added to minimize the formation of disinfection by-

products. In January of 2008, a report on the operation of the plant retrofit noted that while 



14 

the UF membranes were able to produce high-quality water and meet regulatory 

requirements, they were operating at a significantly reduced capacity (3.8 MGD) due to 

higher than expected rates of fouling and fiber breaks (Sangines and Shaikh 2008). 

Furthermore, the citric acid used to clean the membranes had originally been upsetting the 

clarification process due to recycling of the backwash water (Boyd et al. 2012). This issue 

was subsequently solved by switching to sulfuric acid for backwashing. However, 

membrane fouling remained a consistent challenge at MSJWTP. 

This study represents a pilot-scale demonstration of a polyethersulfone membrane as a 

replacement to the existing polysulfone ultrafiltration membranes used at MSJWTP. The 

objective of the work was to study the long-term fouling behavior of the polyethersulfone 

UF membrane through the application of fouling indices that distinguish between 

hydraulically irreversible and chemically irreversible fouling. 

Materials and Methods 

Pilot equipment 

The full-scale solid-contact clarification system was not operated year-round. Therefore, 

to maintain pilot operation, the pretreatment to the pilot UF membrane would at times 

switch from the full-scale plant clarifier to a pilot-scale solid-contact clarifier. A diagram 

of the pilot system when treating water from the full-scale clarifier is shown in Figure 2-1, 

and a diagram of the pilot system when treating water from the pilot-scale clarifier is shown 

in Figure 2-2.  



15 

 

Figure 2-1: Simplified pilot process diagram when utilizing the full-scale clarifier. 

 

Figure 2-2: Simplified pilot process diagram when utilizing the pilot-scale clarifier. 



16 

Ferric chloride was consistently applied at dosages ranging from 25 mg/L to 40 mg/L, for 

both the full-scale plant clarifier and the pilot clarifier. The clarifier feed water was also 

dosed with 5 mg/L sodium hypochlorite and ammonia at a 5:1 mass based on free chlorine 

residual reading prior to the ammonia dosing. The pilot clarifier was a Westech Contact 

Clarifier Pilot (WesTech Engineering, Inc., Salt Lake City, UT) and operated with a feed 

flow of 40 gpm. 

The ultrafiltration pilot was designed and constructed by Harn R/O Systems, Inc. (Venice, 

FL) and incorporated a Pentair X-Flow (Enschede, Netherlands) UF module (inside‐out, 

polyethersulfone / polyvinylpyrrolidone membrane). Over the course of the study, the UF 

pilot was generally operated at a constant filtration flux of 50 gfd. UF pilot process data 

were logged automatically in two minute increments and included flow rates, filtration 

flux, transmembrane pressure, temperature, UF feed turbidity, UF filtrate turbidity, and 

cycle timers. A membrane integrity test was performed manually twice a week. 

Three types of cleaning regimes were used for the membrane including hydraulic 

backwashes, CEBs, and clean-in-places (CIPs). The hydraulic backwashes were conducted 

every 45 minutes. Each hydraulic backwash was conducted with filtrate water flushed from 

the outside to the inside of the fibers. Each backwash was conducted at 60 gpm and lasted 

for 60 seconds. The CEBs were initiated every 24 hours. Each CEB began with a 10-minute 

soak of 250 mg/L sodium hypochlorite at a pH between 11 and 12. This pH was targeted 

through the addition of caustic soda. After the chemical soak, the membrane was flushed 

with filtrate water at 60 gpm for 150 seconds to remove any residual chemical. Then, the 



17 

CEB continued with a 10-minute soak with acetic acid and sodium bisulfite (mixed to a 

pH of 2-3) and then flushed with filtrate water at 60 gpm for 150 seconds to remove 

chemical residual. CIPs were conducted as needed throughout the pilot study but were not 

automated.  

Source water 

The source water during the pilot test came from the South Bay Aqueduct (SBA). The SBA 

includes water from Sacramento-San Joaquin Delta and/or Lake Del Valle. Blending of 

these two sources can change seasonally throughout the year. Given the nature of surface 

water, significant changes in several water quality characteristics are notable throughout a 

given day. Table 2-1 provides the water quality parameters observed for the raw SBA water 

during the pilot test. Water quality data were provided by the Alameda County Water 

District. 

Table 2-1: Source Water Variability during pilot testing 

Operational periods 

The pilot test included five operational periods, shown in Table 2-2 which took place over 

the course of one year. Operational periods are defined as segments of at least 200 runtime 

Parameter 
South Bay Aqueduct 

Min Max Avg. 

Alkalinity (mg/Las CaCO3) 50 104 80 

Hardness (mg/L as CaCO3) 64 182 97 

Total Organic Carbon (mg/L C) 2.5 6.7 4.2 

Feed Temperature (°C) 11 27 21 



18 

hours that were not interrupted by CIPs or changes in pretreatment configuration. Period 1 

refers to the first stretch of operation from the virgin condition of the UF membrane and 

lasted approximately 2,500 runtime hours. At this point, the full-scale clarifiers at 

MSJWTP had to be shut down and the UF pretreatment system was transitioned to the pilot 

clarifier. Operation under this new configuration represented Period 2. A CIP was not 

performed during the transition between Period 1 and Period 2. After approximately 1,000 

additional runtime hours, the full-scale clarifiers were restarted and the UF pilot 

pretreatment was changed from the pilot clarifier back to the MSJWTP clarifier. This 

transition from Period 2 to Period 3 did not include a CIP. At the end of Period 3, the 

pretreatment was transitioned back to the pilot clarifier, and the UF pilot operated for about 

100 runtime hours before a CIP was initiated. This CIP was an extended, overnight CEB 

soak in acetic acid and sodium bisulfite. Since the period between the pretreatment 

configuration change and the CIP was less than 200 runtime hours, it was excluded from 

the analysis.  

Table 2-2: UF Pilot Study Period Descriptions 